GT I 9ITRXRFH—
H{-TER BA S

Hft 1 X EFREITRIB L TS LY,
REFAEERICRATHSEEETH>TLESL,

RERJIZSHERANIZDTETZEHACE S,
KEBX, BHEAIE B ARNEORICEVTERALTLESL,

AEmE, TRICTIEMOAITIFTRIEETT,
AN—BELEARBEBDODBALENEL 617&%*( F. BONCHEWVWLTORFEEIZTERS I,
=] Fh 2 GT I 9TRLS—F (¢50Valve)
F & BEESZRANS
a — K N 14005-AK002
HRGHERE E17440-K00032-00 Ver. 3-3. 04
f# z
B ET D FC %
B ETNo. Bt OB E E RN R
3-3.01 2002/08 i
3-3.02 2003/05 =Y YR ER
3-3.03 2010/01 IN—Y YR ER
3-3. 04 2011/03 EEFEELER

2011 03A10B 1T (REWETS. &&) WITvF - y—- T




N—Y Xk

EX

a— FNo.

A £

1

G17440-K00031-00

VIRLT—hAssy

2

(G17445-K00040-00

ARTYvy

G17451-K00010-00

R—R TS5

91717-005100

/v EY ¢3

90141-003100

GhvTYry ¢90.8

G17512-K00010-00

ToOLy bk 25309

90141-007100

GhvTYry ¢58.4

91121-023214

754 sUS PT1/8

90415-00310008B

r—R=ZyFIL @6

91141-022100

AWHIEARIL F M6x50 SUS

G17499-K00010-00

OwykF SST.

G17499-K00020-00

A73A44— SST.

G17499-K00030-00

h35— SST.

G09411-K00010-00

TITH+— 3x3x14

Ik EREAE

E17440-K00032-00

BfTEREAE

T anNn—YX

EX]

a— FNo.

jalz] %

1

45003-AK005

EVC

2

45003-AK009

EVC—S

14999-AK00T

VIRNT—F THETE—




MEX

BERZ#SEICLTRFITETE>TLEEL,
-EVCHALDHIEEN (EVCEERT HHE)
(L <IZEV CHTERBAZEESHB LT ZELY,)
XEELLZWMES., 754 SUS P T1/8IFEMAITHELTESLY,
7S xR MRk
AL L CREBREELIFHIENTEET,
v MLRIDEA
F9, BELAWMIOREFBDO TS
FFTLEESLY,
“FURLY R 7500
(I8 TBIEIZTINA 18R 84 FIZTEAT )
|
- GAhAVTYLY $58.4
#H1F FLS N-m(kgf-m)
T=3.9~4.9(0.4~0.5)
s GAhAYTYLE 690.8
ﬁﬁﬁﬂ' kLo N/m(kgf-m)
T=3.9~4.9(0.4~0.5)
/9O EY @3
AR TSUT
A THEEIZTIXY—R b3 ZR—JL FIZERAT )
O1’F§JJ EDEE(ENA NRRTLEXL TPy TILEEZRVTEREL TS,
754 SUS PT1/8DHLERIZIF, —ILT—TEEHWTL é o
T+ kLo N-m(kef-m)
T=4.9~7.8(0.5~0.8)

-2 -



1. RTY VT DRMA;
1-1. RF)T7DX
A FE
OT . UTOFIETHEEZTHEHD>TLIEELY,
UTOHEER85E, RTYVTHRRUHL
ThH&338nBHYET,
(M ARAFTFERIL EM5, )Ty ¥ Mb,
> A by

R
JL—2rTy v MOZEES L.,
B LTLESL, (ED

Q7R FRILE, 7
TFIIN—T—X By
maL TSN, (KF2)

XAy T RTYG J)F—F—I%, Fyn— 54—2X
DHIZHY EFT,

TL—2T v v ME—p

-f::ﬂ‘i

S

TR k4 — kAssy

B
«— T Ov AR E
@A/viw)d-‘y kM8
: o
€ Ay
s TYIN—r—2X
TYN— r—2R ! R
' vT RFYLY
T
2




(X3)

@B)By K SST.Z/NILTRUEEIZERMAFFTLEEIL,
XFETELHLBEIETHAATLIEEL, o \i

NILTR L

X3

By R SST.ORTUEEIKRIZT ) —REHELLER
LTLESL, (M)

- 25445 — SST.
G)HS— SST.ERSAH— SST.4ERAAT “/ ’
&Ly, (H4)

%4/735— SST.

Oy Pk SST.
2KIZT ) — X’é%(i*ﬁ

B4




6)AY K SST.MEIZCASA4H— SST.DiE%
EhtETLEEL, (A5

(MEFTF—%0OY K SST.EXSA4— SST.M
BIZERAALTLESL, (H5)

KETX—IL, BETANTLSEEZL,
(i?#)—b‘z%% A— SST.OHIZELIZAY

@) QTEMNLETISYOF Yy FMBZEERITITT
(L, (6)
KFETRLLGLKEHETHAALATLSESLY,

X5

AZA4H5— SST.

X6




NASAF— SST.IZAHRLYFITmmE.,

2500 F Y EMBIZRSFzy b AARLUF
mmit@}ﬁ?b/?mméﬁﬁbf

2500 Fy FM8ER LTTEéLEéi'G
FAATCEEN, (K7, K8)

7 K4 R X
"WRIFIVbh AARLUFI2MEFERATLE
W%#ZA—XE&HK&?O
Oy K SST.ANLTRLEEMSHANENKESIC
3’?%&) AARLUFIImmIEEI N LT
= A

AHRL2F1Tmm

X8

e

=1
-
—
-
* —
f—
—

i
L
-




(AN2352oFy FM8ZEHEH., ML TS,
(X9)

7 KA
El = ST.BMNILTRLEIASHNAE LK SIS
’{f?f H, AHRLUFIIMIEEMNESHENT

OOy SST.ANEETSHE, NILTRLEBMS
%1&%;7") VIRRUHL T AZE2T 58BN

(I2)FEFTxXF—, AS5A4H%— SST.. 55— SST..
|:u|~‘ SST.HALTLEZL,

ANT7ynN— =X VT7—F RTYoF7&mMHLTLESL, (B10.XR1)

4—— P T1/85%
T ViN— T—R

UF—F RIS — )
nj_“,_ i

ZTY Y (EID)
zj'JJ’J(NﬂU@\» =

/\’EI?%A =
- a7 7—X

YT pH— T
i Ao #

E10

hy 7 Foik—I75 4




(14) % v k

RAOZRTY S (EFREVNVERA)ERY k i} — -
L ATUS ERIZUT—F 2TYLTE VTV REpDES
DARE, Fyii— F—XZEZFETLEELY,
7 R34 2
CROJSLENHFAEREINE S
) F—F RTFTY UL, lﬁ‘:'ﬂbff
[Z#AFIFTCE &L, (K106
2T T (@) IR, EOMER
HhyT FYN—IJ7S5LDEKIC
(M11.®12. &1)
- RATY T (DOV) X, KD
JF—F RTYUTDEIZE
(R11, E912, & 1)
- ETEBREOERIE. RESECLTLESL M1
(R1.K12)
=1 RTYUFTETR
AT RAHHIE(E1258R) O @ ©)
A H-& H-% =R
\ 2| G17445-K00020-00 | G17445-K00030-00 | G17445-K00040-00
E e 5ZE p46 HF P56 E $37
EREERE RNE 39 RNE P49 RE $30
78.5~107.9kPa(0.8~1.1kef/cm?) o
107.9~137.3kPa(1.1~1.4kgf/cm?) o o
137.3~166.7kPa(1.4~1.7kgf/cm?) () o
166.7~196.1kPa(1.7 ~2.0kgf/cm>) () o o
S, =
A EE
O ERBEENDHBEIFEMOMAKICL -TEDYET, BREOBRE LTS,
OQINRATY VT EFERY BEIEF, BTODRATY VITEFEMALTSESLY,
ATYVGTDOEHRERTITEREICESET. TS VBBICOLRZBEARHY ET,




\LJRUCEIC, Ay K SST. #mWMHT —
&L, (R3.X13) ATAL SST.
HKETRLELBEDETHIAATLESLY,
(1) h5— SST.ERXRSAH— SST.ZHfFHHT
(&L, (F13)

H13
(INBOyF SST.DEICAFAH— SST.DiE%E T
BhETLEEL, (K14) o
(18)FT¥—%0O0Y K SST.LXS/44— SST. D .
%l:%:&rbf(f:éh\ (X14) Ok SST.
KETX— I *if]\ TLIEEL,
(ig_r ) 5S4 4 — SST.OHRIZELIZAY

AZ745— SST.

H14




25207y kM8

(E15)

BZEUFIT T =Ly,
FTHAATLESLY,
v b AHRLFI2mE = IF A H R

mm& A ARLUF1ITmZEFERL T,

v M
)

:)‘-}-“
WA

NI
XETHE

g
(20) &

Ty AMBERIBDREICHRHETHIAAT

s
~

(X8, X9)

-~

th ik Nl
INAIDY S

L
2
<

SST . MALTRLMMLHANGNES
O, AARLF1IIMIEE M SE T

LEMPHRAERNESIZLTLEEN,

NOATSLDE—FR
H, TIIN— FT—R

LY,
17)
T

L

2

K<
N Dl O

[ RRAVA'¢

3

x=r
PN

N
/

A

E16

- 10 -



—~
N
—_

~

g
~
~o

S NIABNAD
NS TIAS ST 2

s

(22)

o x0)
o

—

Rpury,

=

I Poke

I
o

©oT
—~
oT
~\

SS'F

=

TV ERAFIT. ODHEREEHEAT

= AN, RAOATSLD
S0 Q) DIEEZTHELT
G

hyFTYoTmnRIIL b+

[T BENATREEMELH Y FT,

ARNENESIC, MISDQDE S

v
FERILE, Fy FERMAFFTIESL,

N-m (kgf-m)

DA AINACE
vzbt»h%

T—FT—OREEEE20ZS R

Z |
”w

k N
v 73u€— 7—' : T=9.8(1.0)
Vi

- 11 -

GhvFTYLy

E18

ByT 2TV YF—F+

E20




IR k45— FAssy

-
i
lﬂ
T

B21

~
-~
o
pa)y
5
o

AN L QY
X D v K34

HED &SI

#4tr v o Nem(kgf-m)
T=6.9(0.7)

KELges
| ¥ 264
vy BXs

¢ By

LoED

K- Dwnie
N K DL DG
CTHRIR#K
LPOFKOE
7 . .

=z
=

N
1/

A

¥

N k]
DR
LH#X

DS H6

R

Lvik
2 Ve
554
SE4>
DR
AWESR
SRS
DTTHRRS
DMEUN
R NeHU
O 48

—

R—JL EAR

DIIRLF—F 7H TS — (33— FNo. G14999-AK00
HEThoTLESL,

U 9IRAMS—FRHIFY—RALY

-
P

v)LL
32 /\— ¢ .
TEEDERR U MIE

f

4

APARS)

=

2R
*r7
1=

=3
At

- EWAIF L DR

@

s INAINRINL TOE

DUERZITHE TS,

o THE

el |

REAED THLfT 1R DHE

A

KETERRT &, BT K

- 12 -






GT Il WASTEGATE
INSTALLATION MANUAL

HK'S

NAME OF PRODUCT

GT Il WASTEGATE (50mm Valve)

PART NUMBER

14005-AK002

REMARKS

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory repair

manual. To avoid injury, follow the safety precautions contained in the factory repair manual.

REVISION OF MANUAL

Rev. Number Date Manual Number Details
3-3.01 2002/5 1% Edition
3-3.02 2003/5 Parts List Revised.
3-3.03 2010/1 Parts List Revised.
3-3.04 2011/3 E17440-K00032-00 Spring Reference Table Revised.

Published in March, 2011 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




PARTS LIST

NO. PART NUMBER DESCRIPTION QT IMAGE REMARKS
1 |G17440-K00031-00 Wastegate Assembly 1 %
2 |G17445-K00040-00 Spring 1 %
3 |G17451-K00010-00 Base Flange 1
4 191717-005100 Lock Pin 3mm 1 i
5 |90141-003100 Band Clamp 90.8mm 1 @
6 |G17512-K00010-00 Outlet Flange 1 &_’)
7 |90141-007100 Band Clamp 58.4mm 1 @
8 |91121-023214 Plug SUS PT1/8 1
9 |90415-0031000B Hose Fitting 6mm 2

10 |91141-022100 Bolt M6x50 SUS 1

11 |G17499-K00010-00 SST. Rod 1

12 |G17499-K00020-00 SST. Slider 1

13 |G17499-K00030-00 SST. Collar 1

14 |G09411-K00010-00 Parallel Key 3x3x14 1

15 Instruction Manual 1

16 |E17440-K00032-00 Installation Manual 1

OPTIONAL PARTS LIST

NO. PART NUMBER DESCRIPTION QT IMAGE REMARKS
1 |45003-AK005 EVC 1
2 |45003-AK009 EVC-S 1
3 |14999-AK001 Wastegate Adapter 1




HKS GTIli WASTEGATE PARTS LAYOUT

Control Pressure Lead from EVC { When using the EVC unit)
(Please refer to the EVC instructions manual for details)
“If line is not being utilized, DO NOT use SUS PT 18 plug.

Adjustment Bolt
When tightened, set pressure is increased.

Chamber Pressure

There is another opening on the reverse side.
Use the supplied SUS PT1/8 plug to fill the
unused opening.

COutlet Flange
{ Weld onto pipe leading to downpipe)

Band Clamp 38.4mm
Torgue Specification
T=0.4~0.5k gt m (5.7~7.Tin 1bs.)

Band Clamp 90.8mm
Torgue Specification
T=04~0.58gfm (5.7~7.1in ibs.)

Lock Pin 3mm

Base Flange
(Weld onto pipe leading to the exhaust manifold)

*Use silicone or rubber hose on barb fitting pressure lines
Use teflon tape on the threading of the SUS PT1/8 plugs.
Torgue Specification
T=0.5~0.8kgf/m (.1~11.4in Ibs.)




1. How to change the spring
1-1. Changing the spring

A CAUTION M5 Allen Bult.___*p._, M3 Spring Washer

The following procedure must be
followed. If neglected, the spring may
pop out causing an injury.

Stopper

. i Wastegate Assy
(1) Remove the M5 Allen bolt, M5 spring |

washer, and M5 plain washer in order to
remove the stopper. (Diagram 1)

Dia.1

(2) Remove the adjustment bolt, M8 flange )
nut, upper casing tap, and the spring " «— Adjustment Bolt
retainer tap. (Diagram 2) i

L
. _ _ . . \5‘4""“" M8 Flange Nut
2% The spring retainer tap is located in ~

-L"-Q -
the upper case. % . ggger Casing

u C
pReL ase Spring Retainer
Tap

Dia.2




(3) Insert the SST. Rod onto the screw of the valve.
(Diagram 3)
% Tighten by hand as far as possible.

(4) Apply some grease onto the thread of
the SST. rod. (Diagram 4)

(5) Putthe SST. slider and SST. collar onto
the SST. rod. (Diagram 4)

S5T. Rod

Threaded Valve

Dia.3

Apply grease onto the
threaded section of
the S5T. Rod

Dia.4




(6) Line up the groove of the SST. rod and slider.
(Diagram 5)

(7) Insert the parallel key in the groove of the SST.
rod and slider. (Diagram 5)

2 Push the parallel key in all the way. (The
key should fit all the way into the SST.
slider)

(8) Install the M8 flange nut that was removed in
step (2). (Diagram 6)

# Turn it all the way by hand until it stops.

Parallel _...]

Key

|
il |
SST. Rod ——» :i
i

SS5T. Slider

groove

Dia.5

M8 Flange Nut

Dia.6




(9) Use a 17mm hex wrench on the SST. slider
and a 12mm wrench/ratchet on the M8 flange
nut. Tighten the M8 flange nut until it reaches
the specified length in Diagram 8. (Diagram 7,

8)

Notes:

Do not turn the 17mm wrench, otherwise
the SST. rod may come off the valve
screw.

Tightening and loosening of the M8 flange
would be easier if a 12mm ratcheting
wrench is used.

/A cauTion

When the SST. Rod is rotated, make
sure it does not come off the threaded
valve screw. The spring may pop out
causing an injury.

(10) Loosen the bolt on the band clamp and
remove it. (Diagram 7)

12mm Wrench/
Ratchet

Dia.7

17mm Wrench




(11) Loosen the M8 flange nut and remove it.
(Diagram 9)

Notes:
e To make sure the SST. rod doesn’t come
off the valve screw, make sure not to turn
the 17mm wrench.

/A cAuTIoN

When the SST. Rod is rotated, make
sure it does not come off the threaded
valve screw. The spring may pop out
causing an injury.

(12) Remove the parallel key, SST. slider, SST.
collar, and SST. rod.

12mm Wrench/
Ratchet 17mm Wrench

Dia.9

(13) Remove the upper case, and retainer spring. (Diagram 10, Table 1)

Upper Case

Spring (Inner 1)
Spring (Outer 2)

Diaphragm

Wastegate
Exhaust Gas Qutlet

Dia.10

PT1/8 Hole

Upper Frame Cup




(14) Set the desired springs included in the kit (top, bottom does not matter) and cover the top with the
retainer spring. Put the upper casing back on. (Diagram 10)
Notes:

e Make sure not to pinch the diaphragm.

e Make sure the convex side of the retainer spring
faces downward. (Diagram 10, 11)

e Line up the (D®) springs on the step of
the upper frame cup as shown in the
diagram. (Diagram 11, 12, Table 1)

e Align the springs (D@®)) to the steps of the
retainer spring as shown in the diagram.
(Diagram 11, 12, Spring Reference Table )

e Use the spring reference table (below) to
set the estimated boost.

Retainer, Spring Line up w/ steps

Upper
Frame
Cup

Dia.11

Dia.12

Spring Reference Table

Spring Location (Dia.12) @ ® ®
Color Code White/Yellow White/Purple White/Gray
Part No. G17445-K00020-00 | G17445-K00030-00 | G17445-K00040-00
Dimensions O.D. 46mm O.D. 56mm O.D. 37.mm
Boost Pres. [.D. 39mm [.D. 49mm [.D.30mm

78.5~107.9kPa (0.8~1.1kgf/cm?)

107.9~137.3kPa
(1.1~1.4kgf/lcm?)

137.3~166.7kPa
(1.4~1.7kgflcm?)

166.7~196.1kPa
(1.7~2.0kgf/lcm?)

CAUTION

@ The setting boost pressure may vary depending on the vehicle’s specification.
@ If the spring @&®) are used, the spring @ must be used together. Failure to do so may put
springs out of position and cause damage to the engine.




(15) Install the SST. rod onto the threaded section
of the valve. (Diagram 3, 13)

(16) Install the SST. collar and SST. slider.
(Diagram 13)

(17) Line up the groove of the SST. rod and SST.
slider. (Diagram 14)

(18) Insert the parallel key in the groove of the
SST. rod and SST. slider. (Diagram 14)
2¢  Push the parallel key in all the way. (The key
should fit all the way into the SST. slider)

SS8T. Slider

SST. Collar

Dia.13

Parallel Key

\ SST. Rod
L
i SST. Slider
Groove !
1
Al

b

Dia.14




(19) Install the M8 flange nut. (Diagram 15) M8 Flange Nut
¢ Turn it all the way by hand until it stops.

(20) Use a 12mm wrench/ratchet and a 17mm wrench to
tighten the M8 flange nut until it reaches the
specified length in Diagram 8. (Diagram 8, 9)

# When this is done, insert the bead of the diaphragm
in the groove of the lower casing. Close the upper
case. (Diagram 16, 17)

Upper Case

i
N
PT1/8 hole |

Notes:
e Do not turn the 17mm wrench, otherwise the
SST. rod may come off the valve screw.

e Do not pinch the diaphragm.

/A cauTion

When the SST. Rod is rotated, make
sure it does not come off the
threaded valve screw. The spring
may pop out causing an injury.

2 The upper case position (Diagram 15) is shown out of the box, but the PT1/8 hole can be positioned in
any way.

Upper Case -

Diaphragm
Bead

Lower Case —

Upper Case -

Refer to -~

Dia.17 Diaphragm

Bead B

Lower Case

Dia.16 Dia.17

10



(21) Install the band clamp and squeeze D tightly.
(Diagram 18)
2% Make sure the upper and lower casing does not pop
open because of the diaphragm. If this step is skipped,
the bolt for the band clamp may not reach.

(22) Hold down @ while the bolt and nut is being inserted
to avoid the band clamp from falling off. (Diagram 18,
19)

Torque kgf/m (pound/inch?):
T=0.7kgf/m (10 in Ibs.)

(23) Remove the M8 flange nut, parallel key, SST. slider,
SST. collar, and SST. rod.

(24) Install the spring retainer tap, upper casing tap, M8
flange nut, and adjustment bolt. (Diagram 2)
2 Refer to Diagram 20 for the direction of the spring
retainer tap.

Torque kgf/m (pound/inch?):

Upper Case Tap: T=1.0kgf/m (14.2 in Ibs.)
M8 Flange Nut: T=0.7kgf/m (210 in Ibs.)

11

Dia.18
Bolt
Nut
Dia.19
Spring Retainer Tap
Up
Dia.20




(25) Use the M5 allen bolt, M5 spring washer and M5 plain
washer to install the stopper as shown in the diagram.
Secure the upper casing tap. (Diagram 21)

2 Make sure the groove for the stopper matches the
M5 bolthole on the case. If it does not match up,
use the groove on the opposite side.

Torque kgf/m (pound/inch?)
T=0.7kgf/m (10 in Ibs.)

Note:
e If the band clamp does not reach around the base
flange, try using an M6 round head bolt.
e Using a rubber band when installing the band clamp
makes the installation process much easier.

(Diagram 22)
A CAUTION

The rubber band must be removed after
tightening the bolt and nut to the band
clamp. If neglected, the rubber band
may burn from the exhaust heat and
cause a vehicle fire..

M3 Allen Bolt —y M3 Spring Washer

(8

M5 Plain Washer ——,

-

| g— Stopper

groove

Dia.21

e Ifinstalling on an exhaust manifold with an HKS Special Racing Wastegate flange, use

wastegate adapter (P/N G14999-AK001).

e When using the wastegate adapter, a bypass pipe must be made after making sure the adapter

can be installed properly on the vehicle.

o After the installation process is complete, check all items listed in the “Confirmation after

Installation” section of the Instruction Manual.

12




